% Wheel Horse Power

Parts & Service
Manual

1988 500-SERIES

E1-180E01 518-HE AUTOMATIC



LIST OF ILLUSTRATIONS 1
TITLE FIGURE NUMBER PAGE
Section 1
FraMIE e e e 1-1 3
Section 4
TPRANSAXIE ... e 41
Automatic Transmission 520-H & 520-HC ........cooiiiiiiioe oo 4-2
Section 5
Front AXIE @Nnd STEEMING .......ocooiiiii ettt 5-1 9
Section 6
Clutch, Brake and Speed Control LINKAGE .........ccccvoveiviivieeieeee oo 6-1,2 11-13
Section 7
HIECRES ... ettt e 7-1 15
Hydraulic Lift LINKAGE .............coiiiii ittt ee e 7-3 17
Section 8
Sheet Metal anNd COVEIS .....oooiiiiii e e e 8-1,2, 3 19-23
Section 9
ENGINE ANd EXRAUSE .......ooooiiiiiiii ettt e e 9-1 25

Blower HouSING @Nd GOVEINOL .........cc.uiiiiiiieieetec ettt 10-2 27
Throttle, Choke and FUuel CONMIOIS ..........ccuiiiieieiiiee e e 10-4 29

EIECHCAl SYSIOM ...t ettt 11-1 31
Electrical System (CONtINUEM) .........c.oiiiiiiiiiiiiie ettt 11-1 33
EIBCHICAl SYSIOM ... e ettt et 11-2 35

HYAraulic SYSTEM ... e et e e e e et e e 12-1 37

WREEIS @NA TIFOS ..ooiiiiitii it e e 131 39

Drive Belt @nd PUIIBYS ...t e 14-1 M
PTO ClIUtCh @nd CONIIOIS .......uveiiiiiiie e e 14-2 43

SEAL AN DBCAIS ...veeei e 15-1, 2 45-47



I~

0103




SECTION 1 - FRAME 3

PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 1-1
FRAME
1 110648 [ =10 1 1= S ST 1
2 900063 Carriage Bolt 3/8-16 X 1 ..o aaaaaaans 3
3 915113 ESIOK NULE B/8-TB8 ....eeeeniiiieee e e e e e e e et e e e e e e e e et e e e e e e e e e e e e eeeeeeeeeeenennnnnnnnns 4
4 908032 BOIE B/8-16 X B/4 ..ooevrriieie ettt e e ettt e e e e e e e e aa e e e e e e neabaaaes 4
908035 BOI 3/8-16 X 1-1/4 e et 4
5 920083 LOCKWASNET 3/8 ..o e e e e e e 4



To Ease Qil Fill, Remove One Boit or Use Automotive Trans. Fluid Filler

LUBRICANT REPAIR REPAIR
SAE 10W-30 or 10W-40 MANUAL MANUAL
400 SERIES SYSTEM CAPACITY 5 QTS.
300 SERIES SYSTEM CAPACITY 3 QTS.
SERVICE INTERVAL 100 HRS. OR 1 YEAR

0418

%/Wheel Horse




SECTION 4 - AUTOMATIC TRANSMISSION 5

PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 4-1
TRANSAXLE

115173 Transaxie COMPIELE .........oovvvvviiiiiiiii e 1
2 113927 Case-Transaxie RH .......coo ittt e e a et e e e et e e et e e e e e ener e 1
3 111201 Case-Transaxie LH ...t 1
4 111199 Ball Brg 40 MM LD, o 2
5 9416 Needle Bearing 1-1/8 LD, ...ooociieiei et 2
6 1532 Needle Bearing 1 L.D. ......ueemieiii et 2
7 1538 Needle Bearing 3/4 L.D. ..o 1
8 1518 Needle Bearing 5/8 1.D. ......uu e e 1
9 6449 SAI AXIE ...ttt e e e e et ettt e et e e et e ettt ettt aaaearaar e 2
10 108357 Y=Y TP 1
11 108363 [ 17 Y= I T o TP TR PPTOT PO 2
12 111196 Diff. ENG CAP .vvvveeieeieree it ee e e ettt e et e e e ea bt e e e sttt e s e sanb e e e s sbnr e s s r e e s e e e eaee e e 2
13 105061 Differential Ring Gear 43 TOOth .......cc.coriiiiiiiiiii e 1

14 101623 Differential Pinion Gear . 11 Tooth............... 8
15 107374 Special Washer-Case Hardened ..............cccccconnii s 4
16 911423 BOIt 3/8-16 X 3-1/2 (Grade 8) ....eeeiiieiiiiiiiiiiiiiiie ettt ettt 4
17 108881 NUt 3/8-16 HIgh-TeNSIIE ........vvviiiiiiieiiiiiic e e 4
18 108362 Rear Axle RH-Long (13 1/8 iN./33 CM) ..euuuiiiieiiie e 1
19 108361 Rear Axle LH-Short (10 1/8 in./26 cm) ....... 1
20 101889 Differential Axle Gear 24 TOOth ........oooiiiiiiiii e s 2
21 105876 SPECIAI SNAPIING «.eniiiii e 2
22 109703 GEAT ASSEIMDIY ..o e 1
23 101625 Gear-Pinion 11 TOOth ... et e et e e 1
24 101887 Gear-Reduction 46 TOOh ........oouuiiiiiiie e e 1
25 9547 TRPUST WASHET ...ttt e e e e e e ettt e eeeeatnta e s eerrrannaeaaeeees 1
26 109370 SNA e 1
27 109752 Gear 46. Tooth 1
28 109742 Gear 20 Tooth 1
29 937099 WOoOdruff KEY 3/16 X 1-1/8 ..cooiiiiiiiiiiiiiiiiie e e 1
30 7956 THIUSt WASHNET ...ovviieirieetiee ettt e ———————— 1
31 108312 (Tt I 07 -1 N U TR 1
32 109367 Bracket-Brake .........cccoooevieiiiiiiniinns Lttt et reeeeerettrieeeeteree et eeeeteeeh e e e eee b aaeeeeenrn s 1
33 908040 BOIt 3/8-16 X 2-1/2 ESIOK .....vvvvvieeiieeeiiiiiiiieieeeeee e e sttt e e e e ettt e e e e e e e sae s a s e e anranee s 1
34 908035 BOIt 3/8-16 X 1-1/4 ESIOK .....ooviiiiiiiiiiiiiieniiiiiiassasss s ssss s s s s s s sassaaee e e e ae e e aaaaaaaaaaaaaaaasaaaasesennans 1
35 908149 BOIt 3/8-16 X 5-1/2 .oveveeuiurrurireeeeee e et a s e s s s s e s e e e s e e e e e s e e e aeaeaeeaaanaeaeessaaaaaeaaaaanaaaeeaeersineeees 1
36 908042 BOIt 3/8-16 X 3 w.oeoveoeeceveceeerieians et 2
37 915113 INUE 3/8-16 ESIOK ..cunienieiiiii e e et s e e e s 3
38 106448 FRIEE TUDEG .eeivieeeeeeetre ettt e e e e e e e e e e e e e e e e e e e e e e e e e e s e s e e e e e e aaaaeeeaaaaaaasansaensanaas 1
39 110768 17 0] (1o O TP PPPPPPP PP 1
40 943460 Allen Hd. Pipe Plug 1/4 (1 used on 520-H) ..........cccoooiiiiiimii i 2
41 810243R2  Repair MAnUAL ..........cccciriiiiiiiiiiii e 1



REFER TO SECTION 18 FOR ADJUSTMENTS, REPAIR MANUAL FOR SERVICE

Service Interval 100 Hrs./1 Year
With Oil Change

FROM HYDRAULIC
VALVE

//l
/
8 TO HYDRAULIC \
VALVE .
\

DO NOT MEASURE Pressure Ahead of
Valve Unless Relief Valve Set to REPAIR
700 PSl is Part of Gauge System MANUAL

* INTERNAL SERVICE NOT AUTHORIZED UNDER WARRANTY




SECTION 4 - SECTION TRANSMISSION 7
PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 4-2
AUTOMATIC TRANSMISSION
1 108368 Pump & Motor (Rebuilt P/N 219020) .........coovieiiiiiiiiiiiieeee et 1
2 109751 GEAT 20 TOO ... e e e e e e ettt e e e e e e e e e e e e e eeeeaaae 1
3 108366 SPACEI-DIVE GBAT ...ttt ettt 1
4 936121 SNAPING B8 EXt ..ot e n 1
5 108319 GaSKEE ... e s aa e s 1
6 908143 BOIt B/8-18 X 5 ..ot e bt e e e e e aeaeaa 2
7 908040 BOlt 3/8-16 X 2-1/2 ESIOK ....eceeiiiiiiiiiiie e 1
8 911429 BOIt 3/8-16 X 6-1/2 ... e et 1
9 915113 NULE 378-16 ESIOK ...ooiiiiiiiiiiiiti et eeaeess 3
10 108329 CoNrOl PIALE ... 1
11 108325 Cam FOHOWET AIM ....oooiiiiiiiiiiie et e e e e feereees 1
12 937009 WOoOdruff KEY 1/8 X 5/8 .......couiiiiii et s 1
13 920011 WaAShEI 1/2 SAE ... .ot a e e e e e e 1
14 915115 NUE T/2 ESIOK ...t ee e e ee e e 1
15 108326 Pivot SPacer (LONGY «..ocov ittt 1
16 108327 Friction Spacer (ShOM) ......ovuuiiiiiiii e e 1
17 100365 WaSher-Spring DISC .......coociiiiiiii ettt e e e e 2
18 100305 Washer-Friction PO 2
19 108333 Cam-Spead CONMIOl ...ttt e e e e e e e e eeeae s 1
20 100309 SPACET it 1
21 108881 Locknut 3/8-16 HI-TENSIE ......c.coiiiiiiiii et 2
22 106661 ECCENTIIC CAM ...iiiiiiiiiiii et e et e e e e e e e e e e e e e e e e e e e 1
23 908019 BOIt 5/16-18 X 1 ESIOK ...ttt 1
24 111217 TUDE-SUCHION ..oiiiiiiiii et e e e e e e e et e e 1
25 108364 Fitting (With 973620 O-RiNG) ...eeicviiiiiiiiie ettt et s e e e 1
26 109377 TubE ASSEBMDIY ... 1
27 108365 Elbow (With 973370 O-RiNG) ...cccoiiiiieiiiieie ittt et e e ettt aee e 2
28 108323 BaSE-Oil FIlLEr ..o e e e e e e e e e e eea e 1
29 908017 BOI S/1B-T18 X 3/4 ..o et e st a e e e e e 2
30 920082 LOCKWASNEE 5/16 .......coovveuiriiiiiereiencseeesee e eses e, e 2
31 943460 PIUG 174 NPT ettt e e e e e e e et et e e e s e e s s s s e e e e e e e e e e e ee e eeeeeens 1
32 108335 L0 | 11 (= S RO TRPRR 1
33 5991 L1 1[0 o R UURUOPROPRRPURRI 1
34 810243R2  RePair MaANUAI ........cooiiiiiiiiii ettt ae e e e eatan e e ereeee s 1
-



0527A




SECTION 5 - FRONT AXLE AND STEERING 9

PART

ITEM NUMBER DESCRIPTION QUANTITE
Figure 5-1
FRONT AXLE AND STEERING

1 5638 [T Q-0 LY TP 1
112762 FIONE AXIE .ottt s s s s s s s a e s s e s e e s e e e e e e e e e e e aeaaaaaaaeeneeeaees 1
2 1030 Grease Fitting Straight .........ooiiiiiiii e e 2
3 1481 Grease Fitting 45 DEgree ....cccccuriiiiiiiiiiiiiitceee et e e 1
4 6216 Pin @nd PIALE ....coeeeeieeeeeeeeeeeeete ettt e e e ee s 1
5 908015 BOI 5/16-T18 X 1/2 ..eeeiieeiee ettt e s et b s b 1
6 920082 LOCKWASQEE B5/16 ...ooiiiiiiiiiiiiiiiiieieeniiii et e s s e s e s e e s e e sa e e s e e e e 1
7 113382 Front spindle RH .....cooo i e e e s s 1
113381 Front SPINAIe LH ....coveerreeee s 1
8 5618 E-RING e s 1
10 102592 TiE ROG RH oot ettt e e e s e e a e 1
102593 I T= 30 T Lo T ST PP UP PO OUPPPTPPPRPP 1
11 915002 ESIOK NUL B/8-24 ....cooiiiiiiiiiiiiie ettt e et ece e s e ee sttt b eea e e e e s s nnranee s 4
12 6472 FIanged BeariNG ........cooviveriiiiiieiiiiiiiii ettt e 1
13 908032 BOM 3/8-16 X 3/4 ...oveieiieieee ettt ettt ce ettt 1
14 915113 ESIOK NUL 3/8-16 ....vviiiiiiieeeiiieee ettt st e e s e a e e e e s s saba e s s saasan e 3
15 114198 Lower Steering Shaft ........c.cccveiiiiii OO UPUPPPPPPPPPRRTOIR 1
16 5210 Shim Washer 3/4 X .015 ... i X
17 1278 Shim Washer 3/4 X 050 ... X
18 932035 Cotter Pin 3168 X 1-1/4 oot e e eseeee et e s b r e s e enr e 1
19 109733 S LTl aTo R 1T o] o o1 o SN PR SURNt 1
20 908036 BOIt 3/8-18 X 1-1/2 1oeeiiiiii ittt e e e e s bbb e e s e e e e s 2
21 915113 ESIOK NUL B/8-16 ...uieeiiiiiiiiiniiiiiiiii ettt isecr e ee e s e s a s s s s n e e e saaarbee s 2
22 1481 Grease Fitting 45 DEOIEE ...cccoccoevvvie i 1
23 6397 Bearing-Lower Steering Shaft ...........cociiviiiiiiii e, 1
24 109189 Bearing-Upper Steering Shaft ... 1
25 106177 Upper Steering Shaft .......cooovviiiiiie i 1
26 1085 10701 | =T O TS UR OO 1
27 909848 ESIOK St SCrew 1/4-20 X 1/4 ...oooiiiiiiiiiiiie ettt aaaa e 1
29 7896 BOWed WASHET .....c.cvvuiieiiiiiriiirreeeeecees e et 1
30 113989 Steering WHeel ... e 1
31 933221 SPIrOl PiN 1/4 X 2 (it ceteeee et e e 1
32 109262 Special WASHET ........coiiiiiiiiiiiiiii it e X
33 1278 1= V=Y OSSP PROP 2
34 936131 Retaining RiNG ....coeveeeiiie e e 2
36 111646 LC 14T o3 170V O PPPPP PRSPPI 1
46 114528 Steering Bracketl ... 1
47 908002 =L R e I T - P 3
48 915661 [T [0 A 7 - o PO U OPR 3



REFER TO SECTION 18 FOR ADJUSTMENTS

‘ I " I .' 0644A




SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE 11

PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 6-1
CLUTCH, BRAKE & SPEED CONTROL LINKAGE

1 113456 MOLION CONIOL LEVET .....oeiieiiiiiiiiie ettt et e et e e e e e e e e e

2 6129 Knob-Motion Control LINKAGE ..........c.coiriiiiiiiiiiiii ettt e e e s

3 106319 Detent-Motion CONLIOl LEVET ..........c.iiiiiiiiiei ettt e e e

4 908015 BOI B/1B-18 X 1/2 ...t ettt e e e e e e e e e e et e e e e e e e e eeeeeeeseeseseanaes

5 915112 ESIOK NUE 5/168-18 ..ottt et e st e e e et e e eee e e e e eene s e

6 5983 BUSKIING ...ttt et e e s e e ettt e e e e

7 5701 E-RING oo ettt ettt e e re e e

8 100304 SPACET B20'S ....oiiiiiciiii ettt e e e e e e e e et e e eaee e reees
10 110189 ROG ENG ..ottt ee e e e et e e e e e e e et e e e e e e e e e ee s
11 108904 Rod COoNtrol 977 LONG 520°S ......eiiiiiiiiieiiririe ettt ettt e et e et et ee e eee e
12 908003 BOI 1/4-20 X 3/4 ...t e e e e e e
13 108496 Pivot ROd-MOtIon CONIIOI LEVET ..........cccuviiiiiiieiieeceee ettt e e eeeee e
14 926694 S.T.BOIS/T1B-18 X 5/B ...ttt ettt e ettt e et e e e e e e e e et s seeaaens
15 915234 NUE 174-20 ..o ettt e et e e e et e e e e e e e e e teaeeer e e e
16 100656 07 141 = =T 14 1 o DT TP U OO URRT OO RORUPRUURE
17 5701 E-RING 172 oot e s et e et e e et e e e e eeraaaaa
18 920122 Lockwasher 1/4 External TOOh ..........coooiiiiiiiiiiice ettt es st
19 915113 ESIOK NULE B/8-168 ....eeeeiiiiiiei ittt e e e et e e e e eee e e eee e e veaeseean
20 106325 Parking Brake LEVET .........cooiiiii ettt s e e e ettt eeeeneeeeeeeee s
21 100489 Grip-Parking Brake LEVE! .......ccco.uuiiiiiiii ettt e e e
22 908037 BOIt 3/8-18 X 1-3/4 ..ottt ettt e e s e e e e
23 102025 SPACET ..eiiiiiii i e e e et e e sttt e e e s ene e e e e n e e e naaeeeans
24 102809 Special FIANGEA NUL .........ooiiiiiiii et e e e e e et r e e e e
25 1230 SPIING oot e e et e et ee e s b e s e e s teeeeerbe e s e e e e e e aeeeeraeeans
26 108716 CAM PIALE ... e e e
27 908035 BOIt B/8-16 X 1-1/4 ..ot e et e e e e e e e et e e e e e e e e e e
28 920039 WaASHEE 3/8 SAE ...ttt e e et e e e r s
29 110769 SPring ANti-RALHE ..........ooiiiie et e
30 108717 R0 Lo S TSRO RSN
31 920011 WESHET 1/2 SAE ....iiieiiiieecteee ettt ettt e st en et es et et e et eenees
35 106369 Shaft e e
36 108473 WAVE WASHET ...ttt e et e e e e e e e e e e e e eeaaeees
37 107938 AT o1 T USSR UUROTRURR R
38 908005 BOIE 1/4-20 X 1 <oeiiiiiiiieiiie st e ettt e e s e e et e e e et a e e e e e e e aaes
39 915111 ESIOK NUL 174 X 20 ..cooiiiii ittt e e e r e e e e e eree e e e e e e e e
40 106368 PIVOt ROG ... e e e e e s e bttt e e e e e e e e e e e e e
42 932001 COtter Pin 1716 X B/4 ..o e e e e e e e e e et e e e e e e e e e e e e e e aaaaass
43 112426 JAIEE PUIIBY ...t e e e sttt ee e e e e e e e et e e e e e e e e eeeanes
44 106450 oL 1o ] SO SRR TR RRERTRTTPUP
45 106193 Special Bolt 3/8-16 X 1-1/2 ...ttt e e e e e e e e e e
46 8722 0D i e e e e e e e e r et a e e e e e e e
47 8693 KNOD <.ttt e e e e e e st e e s e ettt e e e e e ae e e e e e e e eaeaeaaas
48 911747 SCIEW NI 10-24 X 1-1/4 ooooiie oottt e e et e e e e
49 110780 HANAIE oo e ettt e e e e e e e e e e e e e e e et eeeaeaereraaae
50 920011 WaAShEr 1/2 SAE B5207S ...uvuiiiiiieieees ittt ie ettt ettt e e e e e e e et e e e e e e e e e e v e s
51 7879 BUSRING oot e e
52 920009 WaAShEI 3/8 SAE ... e
53 908007 BOIt 1/4-20 X 1-1/2 5207S ....uiiiiiiiiiiiie ettt e e e e e e e e e
54 920007 WaASHET 174 SAE ..ottt e e ettt e e e e e e e ee et e e e e e e e eeaets
55 915083 JAM NUL 1/4-28 .o e e e et e e e et e e ee e e e e e e e eeaiaaaaaees
56 103125 £ ] o143 T U TSRS URRT
57 113454 CaM CONIIOL .o e e e e e e e e e s s e e e e eeeeeeeens s eeeeaaeeas
58 915663 ELS. INUL B/B-16 ...ttt e e ettt e e e et e et e e e e e e ee et eeeee e e e e reien

AA_L[\)[\)N_A_A_L_L_L_A_;_L_L_L_A_AA_L_LN_L_L_A_LM_L_L_A_L_A_L_L_A_L_A‘p_L_L_A_;_L_AN[\)N[\)MI\)AAA



REFER TO SECTION 18 FOR BRAKE ADJUSTMENT

Plad
s

)))))

0638A




SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE 13

PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 6-2
CLUTCH, BRAKE & SPEED CONTROL LINKAGE
1 114099 Brake/Return To Neutral Pedal ...........cooviviiiiiieeee ettt eaeeea e e 1
2 6254 BUSRING . et e et e e e et e e e e rea e 2
3 1085 COlIAr e et r e e e e e e rear—— s 1
4 909848 ESIOK SOt SCreW 1/4-20 X 174 .......coovooeeeeer e e e 1
5 110125 SPACET ... ettt e et e e e tee e et ee s eeeree s e e e e e reeeeereerees 1
6 103125 SPriNG-Brake REIUIN ........oiiiiiieie ettt et s e e ee et et see e e eneesreeres 1
7 109372 Brake ROA-FrONt 5207S .....cccuiiiiiiiiiee ittt s et e e e e e e e e e e e e s et e e e een s 1
8 932017 COEI PN 178 X T .ttt ettt et e et e e et e e s e e e e e esee e s ae s seeeenrsoeeas 2
9 915663 E.S. NUE S/B-16 ..ottt e e et e e e e e e e e e e e e e et e e e e eneeesannas 1
10 920009 WASHEE 3/8 SAE ..ot e et ettt e st e e . 2
11 108680 SPIING ittt e s s et et r e eee e e et et e eeeneeeeen o 1
13 106719 BraKe DIUM ..ot e ettt e e e e e et e e e e e e e e eeeeeenees 1
14 2844 SPECIAI WASRET ...oovviiiie ettt er e e 1
15 908144 BOIt B/8-18 X 4-1/2 ...t s e e e e st e et e et e e e e e e e e e 1
16 908034 ESIOK BOI B/B-16 X 1 o.eceeiiieeiee ettt ettt ettt e e e e e e ee e e e e e e e eet e e e eeeeas 1
17 109371 Brake Band ........oouiiiiiiiiiiiiiiiiieis ettt e e e e e e e et aaaas 1
18 109366 Brake PIVOL AFM ..ottt e e et e e e e ea e eeta s 1
19 109356 BUSQING e ettt e e e e e e e e s e e et e e aeareas 1
20 908036 BOIt B/8-168 X 1-1/2 ..ottt sttt e et e et e e e e e e et e e reeeeeee e 1
21 915113 ESIOK INUL B/B-16 ..ottt e e e e e e e e e e e e e e et e s e tteaaeeeeenes 1
22 920039 WaSher 3/8 U.S. ... et e e et e et e e e e e e eaeee e 1
23 920009 WaASHEE 3/8 SAE ... oottt ettt ee e e e et e e aar e 2
24 932008 COEr PN 3/B2 X B/ ..ottt ettt e e e e e s e e e e eee e e eeeeane e 2
25 1278 Shim WASKHET ...t et e ettt e e e e e e e X
26 1030 Grease FIttiNg ...veiieeii et e e e 1






SECTION 7 - HITCHES AND LIFT LINKAGE 15
PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 7-1
HITCHES

1 101711 Front HIitch HOUSING .......ooiiiiiii et e e 1
2 105859 LatCh-Front HItCh ..ot ea e e e 1
3 101750 ROG ettt e e ettt e e e e e reeeeaaeaa 1
4 101751 ROG-Front HItCh LOCK .......ccccvviiiiiiii ittt e e e e e e 1
5 105797 B RN oo e e e et e ae e e eerrraaaas 8
6 101707 LOCK e et e e e e e e et et et e neeaae e 1
7 8616 SPHING ittt e e a et e e ee e e e et e et e et et e ateeaaeereeeeaa 2
8 105316 CAP-LOCK RO ...ttt ettt e et e st e e e e e e e et e eee s 2
9 1644 Drawbar HItCR ........ooiiiiiii ettt ettt e e e e e e 1
10 105269 Shaft-Drawbar HItCh ..o e e 1
11 979120 SPECET .ot ettt et s e e e e et e et e nr e e e et eereeeeteeeeae s 2
12 5618 B RING e et ettt e e e 2
13 106634 HITCR PN ettt et e e e e e e ee e e eeerrtean 1
14 933505 HAIFPIN COMBI ..ot e e e et e et e et e ete e eteeseee e 1
15 102644 Mid HItCh PIALe ... e e e e v 2
16 102672 ROG-Mid HItCh LOCK ....v.evoieiaieiarcecececetceeeee e e 1
17 102639 LatCh-Mid HItCh ......cocoiiiiiie ettt e e e eeeeeeea e 1
18 101017 LOCK e ettt e e e e e eraaa 1
19 908034 BOIt S/B-16 X T oottt et ettt e e e e e e e antaaaa 2
20 915113 ESIOK NUE B/B-T6 ...t e e e e e e e et e ey e e e e e e e e e e e e e e e s e e e e aea s 4
21 8830 ClID ettt ettt e r e e e e o e e e 2



* Use to Hold Snowthrower/Blade

Above Ground, or to 40 1

Limit Tilling Depth . /\

Trunnion Position for
All Attachments

Coat Shafft with Anti-Rust

Extra Lift Height ' Compound, Texaco "L”’ D
Snow Blade Only Snowthrower Light Code 1976, or
* or Equivalent ~—

Generator 2 /33
56 / / =
LENGTH ADJUSTMENT
Set to Have Mower Bumpers ' &
N I ﬁ Hit Footrests at Full Lift _
- Lift Cable ™~ / 92

CZEZ) 29 <;gi;é§%§f> .
Snow/Grader Blade /22 / 3]/' ,

G

Mower Lift
Mid-Mount Cultivator

0727A




SECTION 7 - HITCHES AND LIFT LINKAGE 17

PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 7-3
HYDRAULIC LIFT LINKAGE
1 109320 LIt LBVEI e et e e 1
2 933507 HAIrPIN COtEr ...ttt e et e e e et e e e 2
3 920017 Washer 177 SAE . et 3
4 106269 BUSKING .t e e 2
5 106414 REtAINET ... ettt 2
6 1121 Key | 1/4 sq. X 1-3/16.....ceeel 1
7 106218 Bellcrank ..........oovvvveeeieiieiiiiiiiiiiinnnnn, TR 1
8 6739 TIURNION 1ottt e 1
9 933505 HAIFPIN COOI ... et e e e e ee e 1
10 106522 Lift CRain ...t e 1
11 908019 BOI B/1B-T8 X 1 .. et e ittt et 1
12 920008 WASHEE 5716 .. ..ottt e ettt 1
13 915112 ESIOK NUL B/16-18 ..ottt e et e e e e e 1
14 102373 LTt B oo e e e 1
15 6229 BBAMING ..o et 1
16 5701 B RiNIg oo e e e 1
17 108903 Clamp TUDE ....ocoiiiii e et et 1
18 908034 ESIOK BOIt 3/8-19 X 1 oottt et et e ettt 2
19 108315 Tube - Rear Lift Cable ......................... Bttt e ettt et e et e e nr e e a e anaa s 1
20 8830 L0 1= 1 O SRR SRR URRRI 1
21 933505 HAIMPIN COEE ..o e eet e e e e ee e anreea s 1
22 920011 WaASHEr 1/2 SAE .. e e ettt e e st 1
23 915663 E.S. NUE B/B-16 .ottt e et s 1






SECTION 8 - SHEET METAL AND COVERS 19

PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 8-1
SHEET METAL AND COVERS
1 113966 HOOG o e 1
2 106825 Hood Latch (includes 109236 Handle Ass'y & 109237 Latch Keeper) ........ccccocvvveeeeeeeei.., 2
3 923785 POp RIVet 1/8 X 294 ... e 4
6 105797 B RING oo e 2
7 101710 PIVOt RO ... e 1
8 101850 HOOA S0P BOd ... e 1
9 932000 Cotter Pin 1/16 X 1/2 ..o e 2
10 108145 Bracket RH ... e 1
11 109146 Bracket LH ... e 1
12 900015 Carriage Bolt 1/4-20 X 3/4 ... 4
13 920007 WaSher 1/4 SAE ... 4
14 915661 E.S NUL 1/4-20 oo e 4
16 923784 POP RIVET 1/8 X 1232 ... oo 2
17 109080 Retainer - Headlight Pair ... 1

i



0874A




SECTION 8 - SHEET METAL AND COVERS 21

PART ‘
ITEM NUMBER DESCRIPTION QUANTITE

Figure 8-2
SHEET METAL AND COVERS

1 113937 HOOASTANG ... e e 1
2 114871 Belt SUPPOTt BraCKEt ........c..oviiieiieiiie ettt 1
3 108537 BEItBraCket ... e 1
4 926694 S.T. BOI B/TB-18 X 5/8 ..t 4
5 113944 Battery SUPPOrt Bracket ..........ccoocaiiiiiiiiiicc oo e 1
6 900037 Carriage DOl 5/16-18 X 3/4 ......ccooiiiiiiieti e e 4
7 915662 E.S. NUE B/TB-T8 it 4
9 113938 Front PIALE ... e e 1
10 926694 S.T. B0l 5/16-18 X 58 ....oeevieiiiiiieee et 3
11 106454 BAge THM .o e 1
12 926694 S.T. BOIE 5/16-T8 X 58 ..ot 4
926696 S.T.BOI B/1B-18 X 7/8 ..o e e 2
13 113936 Side COVEr LH 520°S ..ot 1
14 9108372 SCreW 1/4-20 X 5/8 BIACK ....c.coueeeiiuiiiieei oo 12
15 107089 - SPEA NUL ..ottt et 4
18 104248 GFOMIMEBE ... ettt et 1
19 113447 Shift Cover Plate 520-H ............c.ooiiiiiii oo e e 1
20 113962 RS PAN@I ... 1
21 113963 LS PANEI B207S ...t 1
22 8830 D e e 1
23 110142 BAGe THIM oo e e 1
24 910837 SCIEW 1/4-20 X 5/B ..o e e e 1
25 908015 BOI B/16-18 X 1/2 ..o e 2
26 900036 BOIt 5/16-T8 X 5/ ......veiiiiiieiee ettt 4
27 106722 TAM EAQE c.vineeie ettt et 1
28 114628 SWILCH Bracket .........cooiiiiiiiiiie e e e 1
29 114641 CROKE SIOP ..ottt e 1
30 114576 DASH PANEI ........oooiiiiiiiiii e eee e e 1
31 113946 CONS0IE COVEE 518 ......eiiciiieeieictie ettt ettt s et e e e 1
32 113939 Rear HoodStand Plate .............ccooieiieiiiiii e 1
33 9108392 SCIEW 1/4-20 X T/B ....ocueiiiiiiiti oo 1
34 908016 BOM B5/16-18 X 5/8 ...ttt e e 6
35 113932 SHINEE PANEI ... e et 1
36 109237 Latch Keeper (included in 106825 HOOO LatCh) ............ceoeeeioieee e 2
37 923786 LS POP RIVEE 1/8 X .35 ..ottt et 2
923785 RS POP RIVE 1/8 X 1294 ..ot 2
38 920008 WASHEr 5/16 SAE ... e e 4
39 114207 NUL 174-20 .o e 8
40 915661 E.S. INUE 174-20 ..o e 2
141 920007 WAESHET 1/4 SAE ...t oo 2



0854A




SECTION 8 - SHEET METAL AND COVERS 23
PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 8-3
SHEET METAL AND COVERS

1 114877 BEILGUART ...t 1
2 910837 SCrEW 1/4-20 X 5/B .......ooveieiiiiteeeee ettt 2
3 900037 Carriage Bolt 5/16-18 X 3/4 ..ottt et e 1
4 926694 S.T. BOMI 5/16-18 X BB ...ttt 1
6 106222 FOOt RESt RH ...t 1
7 106223 FOOL RESt LH ..o et 2
8 107069 BPBEA NUL ...t et 2
9 900037 Carriage Bolt 5/16-18 X 5/8 .........cocueiiuiueieeteeeiceee et eeeeeeeeeeeeee oo 4
10 915112 ESIOK NUE 5/16-18 ...t e 7
11 7456 ClaMD e e 4
13 110636 FOOLrest Pad 518 .........ccooiiiiiiiiiii it 2
14 107951 Front FENder Bracket .............cooivioeiiiieecics e e 1
15 908017 BOIES/16-T8 X B/4 ... e e 2
16 920008 WaESHEI 5/16 SAE ..ot 2
17 109554 Support Bracket-Belt GUAN ..............cuiieieieiieee et 1
18 108897 Fender SUPPOrt BraCket ...........cocoouiiuiiiiiie oot 1
19 108464 Fuel Tank SUPPOIt LH ......oooiiiiiiiiie e 1
20 106236 Fuel Tank SUPPOrt RH ..ot 1
21 908016 BOM B/16-18 X 5/8 ...ttt e 4
22 110960 FENGEr oo e e 1
23 926694 S.T. BOI 5/16-18 X 5/B ...ttt e 4
24 920008 WASHET 5/16 SAE ... et 4
25 108547 REfIBCTION 516 ...t 2
26 910808 Screw nr. 10-32 x 5/8 (OPLONAI) 516 ........c.o.oiuiieieeee et 4
27 920079 Lockwasher nr. 10 (Optional) 516 ......ccooviuiiieiiiieeciee e e 4
28 915551 Nut nr. 10-32 (OPIONAIY 516 ..o.eeeiiiiiiiiicc et 4
29 109193 Poprivet 3/16 x .57 Aluminum (Std. Production) 516 ONIY .........coecovveveeeeeeeeeereeeeeeeee 2
30 915662 ESIOK NUE 5/16-18 ..ottt 4
31 518211 BUIMPEE o et 2
32 108457 PUSI INUL L. et 1
33 900214 Carriage Bolt 5/16-18 X 3/4 ....cceoeiieiieeeeee et 2
34 926671 S.T. BOIt 1/4-20 X 172 oottt 3



RS
DI o TN e
WS

N
! /////
AR

SR Y

0981A




N
~

SECTION 9 - ENGINES AND EXHAUST 25
PART

ITEM NUMBER DESCRIPTION QUANTITE

Figure 9-1

ENGINES
1 113490 Engine - 18HP - Onan 18HP P218G-I/10539A ..........ooi et X
2 113875 ENQGINE PIALE ........oooiii et 1
3 908035 BOIt B/8-16 X 1-1/4 Lot 4
4 915663 E.S. NUEB/B-16 ..ottt ettt 4
5 908036 BOIE B/8-16 X 1-1/4 L.ttt ettt et e e oo 4
6 920009 WESHEr 3/8 SAE ... e e 4
7 920083 LOCKWASNET 3/8 ..ot 4
8 915113 ESIOK NUL B/B-16 ...ttt e e e, 4
9 908034 BOIE B/B-16 X 1 ..ottt et e e e e e 2
10 915663 E.S. NUES/B-16 ..o e et 2
11 916671 S.T. B0t 1/4-20 X 1/2 oo e e 2
12 908017 BOIES/16-T8 X 3/4 ...t e et e e e 4
13 920082 LOCKWASNEE 5/16 .......ooiiiiiiiiiiiie et 4
14 908001 BOIE 174-20 X 1/2 ...ttt 3
15 910331 SCIEW NI 10-24 X 3/8 ..oo.uiiiiiiiie et 4
16 114888 Stainless Screw nr. 10-24 X 3/8 520-H .........vooiiieeeee oo 8
17 114903 Stainless Muffler Cover 520-H ...........cooooiiviiiie e 1
18 114217 AT DIIBCION ...ttt 1
19 114215 LH EXRAUST COVET ...ttt e e 1
20 114216 RH EXRAUSE COVEE ...t 1
21 114044 MUFTIEE e e 1
22 114636 PIPE 3/B X 3 .o e 1
23 114764 EIDOW 90 DEGO® ....ooviiiiiieeiiee et 1
24 114763 PIDE B/8 X 4 .o 1
25 5224 D e e 1
26 114893 Relay Mounting Bracket 1
114214 Exhaust Gasket 2
28 8830 Clip 1
29 965-0762 Onan Performer Twin Cylinder Repair Manual X




i

2

T

il

W

1047A




SECTION 10 - BLOWER HOUSING AND GOVERNOR 27
WHEEL HORSE VENDOR PART
ITEM PART NUMBER NUMBER DESCRIPTION QUANTITE
Figure 10-2
BLOWER HOUSING AND GOVERNOR

1 NN10173 134-4654-01 BIOWEr HOUSING ....oovvvireiiieiieiieeriiiiiiietieiisseaae s s sssss e s e e bbbttt st e eenneeeenenee 1
2 NN10392 815-0261 Wash. Hd. ST Screw 1/4-20 X 7/16 .......cccoevviiiiiimmiiiiiiiiiiiiirirsisieseeeseeereesnaaeeeees 1
3 NN10170 134-4615-01 Cylinder Air HOUSING ......oooiiiiiiiiii s e 1
4 NN10169 134-4614-01 Cylinder Air HOUSING .......c.ooiiiiiiiiiii i 1
5 NN10393 815-0290 Wash. Hd. ST Screw 1/4-20 X 5/8 ....ccoovviviiiiiiiiiiii 2
6 NN10357 526-0021 FIat WASHEI 174 ..ottt bbb aa bbb s aa e eees 2
7 NN10417 821-0016 Wash. Hd. Screw 5/16-18 X 3/4 ....coooiiiiiiiiii 2
8 NN10393 815-0290 Wash. Hd. ST Screw 1/4-20 X 5/8 .......cooiiiiiiciiinriiiiiiiiii e 4
9 NN10289 332-2319 Alt. Leads WIre ClampP ...ooooooiiiiiiiirieee e e s e e 1
10 NN10356 526-0018 Flat Washer 174 ...t 1
11 NN10217 150-1214 Governor Spring -5 Ball ... 1
12 NN10440 153-0593 071 o] =301 111« J TSP OO PP 1
13 NN10225 150-1725 CabIE BraCKet ....c..ovvvviiiiiiieei ettt 1
14 NN10395 815-0359 ST SCrew Nr. 10-32 X 1/2 1o 1
15 NN10410 815-0510 ST SCrew Nr. 6-32 X 5/8 .....cooiiiiiieiie e 1
16 NN10219 150-1398 [dle Setting SPriNG «.....veeiveeiriieiie it 1
17 NN10223 150-1576 Governor Control Arm - w/o Swivel ... 1
18 NN10397 815-0436 Wash. Hd. Cap Screw 1/4-20 X 1/2 ..o 2
19 NN10357 526-0021 Flat Washer 1/4 ..o ST PP PUPPPUUTRPON 1
20 NN10218 150-1269 Control Arm BUSHING ....oovrerriiiiiiiii et 1
37 NN10340 517-0136 Black Nylon BUSHING .....ooooiiiiiiriii i 1
38 NN10414 821-0008 Wash. Hd. Cap Screw 1/4-20 X 5/16 ........ooocvmiiiiii e 4
39 NN10174 134-4689 Stationary GUANA .........coooooviiir i 1
49 NN10406 815-0575 Wash. Hd. SCrew 174-20 X 3/8 ......coiiiiiiiiiriiiiiiaais ittt 4
50 NN10341 517-0190 HOIE PIUQ -eeriiiieiiee ittt s 1
55 NN10435 99-2389 NAMEPIAIE LOGO ..vvieerieriiee ittt 1
56 NN10296 403-1523-01 Lifting BraCket ......c.ceeririiiiiiiiiiiiiiiiiiiiiee et 2



1047C




SECTION 10 - THROTTLE, CHOKE AND FUEL CONTROLS 29
PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 10-4
THROTTLE, CHOKE AND FUEL CONTROLS
1 114026 THIOLHE CONIOL ..o e e e e 1
2 108509 KNoD-Throttle CONIol . ... e 1
3 114027 ChoKe CONLIOL ...ttt e et e e e ee e e e e e e e 1
4 108510 Knob-Throttle Control ...........uuviiiiiie e 1
5 9107922 Screw NI 10-24 X 1/2 BIACK ...eeeiiiiiii it e e e 4
6 915740 LOCK NUE NE. 10-24 L.ttt e sttt e e e s v e e e et e e s e e e e 4
7 113372 GASKEE ... e ettt e e e 1
8 113358 FUBLLEVEI SENAET ....o..iiiiiiiiii ettt et e e 1
9 910807 SCrew NI 10-82 X 112 1o, 5
10 920079 LOCKWASREr N 10 Lot e e et e e e 5
13 114012 Fuel Tank (inCludes items 20 & 271) ...ocueiiiiiiiiii it 1
14 113926 Fuel Cap (inCludes iteM 15) ...t e ee e 1
15 106931 RUDDEE S AL .....oiiiiiiiii e 1
16 926697 S.T. BOI B/16-18 X 1 ettt ettt ettt 2
17 920039 WESHET BB ... e e e 2
18 908016 BOIt B/1B-18 X 5/ ...ttt et 3
19 920082 LOCKWASIET 5/16 ....oeriiiieeie ettt e e e et e s e e 2
20 104047 RUBDBEr BUSNING ..ot 1
21 104048 FUEI ShU-Off VAIVE ... e e 1
22 2739 FUBI LINE B3 IN. ...ttt e et e et a e e 1
23 108898 COrBin ClaMP ..o 2
24 950154 Hose Clamp 1/2in. (1.3 €M) DI@MELET .....c.coviiiiiiiiiiiie et 2
105490 Clamp 1in. (2.5 €M) DI@MELET .....eiiiiiiie et 1
25 NN10302 Fuel Line 12in. (Vendor nr. 503-0707) ........ooiooviiiiiiee ettt 2
26 NN10212 Fuel Pump (Vendor Nr. 149-1982) ........c.ooiiiiiiiiiii e 1
27 NN10403 ST PLan Hd. Screw nr. 10-24 x 5/8 (Vendor nr. 815-0555) ...........ccccceeivioiriiieiieee e 2
28 NN10303 Hose Clamp 1/2 (Vendor nr. 503-0731) ......cooiiiiiiiiiiei et 6
29 NN10211 Fuel Fitting Cap (Vendor Nr. 149-1321) ...t 1
30 NN10301 Hose Clamp 7/16 (Vendor nr. 503-0301) ...ccccieiiiiiiiieiie et 1
31 NN10213 Fuel Filter (Vendor Nr. 149-2005) .........ccoovviiiiiie ittt 1



' (
FUELGAUGE |

1175A




SECTION 11 - ELECTRICAL SYSTEM 31

PART

ITEM NUMBER DESCRIPTION QUANTITE
Figure 11-1
ELECTRICAL SYSTEM

1 111216 Ignition Switch (W/101884 & 920T60) ... e e e 1
2 920160 Internal Tooth LOCKWASQhEr B/8 ... e e 1
3 111811 SPeCial NUL .o e e 1
4 111220 IGNIHION KY e e ettt ettt e e eane s 1
11214 Padded ignition Key ....... OO PSRRI 1
5 114629 Wiring Harness ASSEmDBIY 518-H .......ouiiiiiiiiiiiee e 1
6 105302 Connector Body - Ignition Switch - Part of 5 ..., 1
8 114626 B-Light CircUit MOAUIE ....oooooiiiii e e e a e e e e eees 1
9 109117 Single Fuse Body - Part 0f 5 ... e 2
10 108895 One-Way Terminal - part Of 5 ... e 4
11 109445 Fuse Body Clip - part 0f 5 ........coooiiiiiii 2
12 114596 Fuse 10 AmMpP - ATO OF ATC ..ot e e e e e e e e e eaaaaan 1
109101 Fuse 20 AMP - ATO OF ATC .eoniiiiiiii e e e et e e e e eeaaaas 1
13 111642 SWItCH INSUIALOT BAITIEI ...t a e e e e e e e e e e e aaaeaeas 2
14 114240 SBAL SWIICIN L. 1
16 113466 Fuel Gauge (includes item 22) AllModels .........coooiiiiiiiiiiiiiiii e 1
17 105802 SPECIAI NUL .. e 2
18 111488 SWICR SUP PO ot e e e a et a e eaa s 1
19 926671 ST BOM 17420 X 172 e 1
20 111332 INEErIOCK SNAP SWILCH ..oiiiiiiiiiiii e 4
21 113468 Voltmeter (includes ITem 22) ... e e 1
22 114016 107 -1 1 o OO P PP PPUUUURSSUURPRt 3
23 915551 UL NE. 0-32 oot e e e e s e e e e e e e e e e e e e e e e a1 e e e e e e e e e e e e e e e e e e e aaaaaaeans 14
24 920079 LOCKWASREE NI 10 L. e e e 14
25 114469 Hourmeter (includes item 26) 518 & 520°S ........uvurriiiiiieiiiiieeceee ettt 1
26 114017 MOUNtING Bracket ...........uiviiiiiiiiiii 1
27 915962 Nut w/ Ext. Lockwasher nr. 8-32 ... ... e 2
28 114581 [ To o =TTl (=Y G TR 1
29 910779 SCIEW NE. 8-32 X B/4 oo 1
30 920004 ] =T g T S R Y PP 3
31 920078 LOCKWASRE NI 8 .o e e 3
32 114270 Air Cleaner Sensor 518 & 520-H ...ttt 1
33 910948 SCrew NI 4-40 X B/4 oo 4
34 915732 EIast NUL NP 4-40 ... et e 4
40 910783 SCrew NI 8-32 X 1-1/2 o e e e e 2
41 111498 GO CIOT e s 5
42 113191 LGNt SWItCR .o e 1
43 113190 TSt SWILCH ..o aeaaean 1



¥
FUEL GAUGE "

V 5\ .L'{'% w‘v SM
g @‘"’% g
50— =

Qk//

7|
A/n
N

> N\ 2P
=2 \\ \\20

175A




SECTION 11 - ELECTRICAL SYSTEM 33

PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 11-1
ELECTRICAL SYSTEM (CONTINUED)
44 3023 CHP-SMAL ..o ettt e e et s e e e e et e nn e e ne e eee e X
45 920079 Lockwasher nr. 10 (OPLIONAL ........oviiiieiii sttt e e e 4
46 105202 Taillight Base WIBUID ..ot 2
47 910808 Screw nr. 10-32 X 5/8 (OPHONAI) ......vveiiiciiee ettt e e 4
48 112564 Taillight LENS ..ot ettt 2
49 109045 Light BUIb (AULO NE. 194) oottt e st e e eeeereeae e 2
50 7618 CONNECIOL B-WITE ...ttt e et e s et et e e et eeene e eeneereees 1
51 923795 Poprivet 3/16 x .402 Aluminum (ProdUCHION) .........cuvieieieiiee ettt eeeeeeeree e 4
52 915551 NUt nr. 10-32 (OPHONAL ...coveiiiiiiiieiee et ee e e e e rae e 4
53 920004 Washer nr. 8 (Use With Poprivet-Production) ............ccc.oooviireeieeooe oo, 4
54 113119 9-Terminal ConNECcOr-FEMAIE ...........ccoiiiiiiiii i a e 1
55 114632 12-Terminal CONNECION ... ..ot r et e e e eeeeaeeaans 1
56 114633 TOIMINGD ..ottt s e et er e et e e e r e et eeeee e e eeees 12
57 113193 Transmission Oil Temperature SWItCh ...............oiiiiiiiiiii e 1
58 114761 ClAMP B/1B ...t sr et e et e e e et e e b et tteseeeeeeesre e et e neeeeeeeeeareens 1
59 108891 COrbiN CIAMPD ...ttt ettt ettt e e e e e s e e et e eee e e eeeaaaa 1



GRD TO ENG.
BOLT

1175B




SECTION 11 - ELECTRICAL SYSTEM 35
PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 11-2
ELECTRICAL SYSTEM

1 114210 Cable - Battery Ground (247) ........cccoouiuieeiis oo e
2 113925 Cable - Battery (+) t0 S0IEN0IA (40™") .....voviumiuieeeee oo
3 114212 Wire - Relay 10 Starter SOlenoid .........c...ooovvieiieeiee oo
4 109553 Terminal COVEE ..ottt eee e
5 114211 Wire - Relay 1o Starter Solenoid ............cccouiuieeiviioece oo
6 908003 BOI 1/4-20 X 3/4 ..o e
7 920007 WAShEr 1/4 SAE ..ottt
8 915111 ESIOK NUL 1/4-20 ..o e
9 105842 Battery .o e
10 106948 Battery Tray ..ot
11 113969 Hook - Battery Hold DOWN ..........coooviuiiiiseeeeeeeet et
12 113010 Battery HOId DOWN ROG ............ooiiuiiiiiieeeece e
13 111674 Relay S0lenoid ............ccoooiiiiii e e
14 920081 LOCKWASNEr 1/4 ..o e e e
15 915234 JaM NUE 1/4-20 Lo e
16 NN10294 Engine Wiring Harness (vendor nr. 338-2175) ............cccouimoeoeeeeeeeoeeeoeooeeoooo
17 NN10274 High Engine Temp. Switch (vendor nr. 309-0559) 520-H ..........ocvoveevoooeoesoeoooooo
18 NN10291 90 Degree Terminal (vendor Nr. 332-2572) ........co.oooiiiieeeeeeeeeeeeeeeeeoeeeeeeeo
19 NN10278 2-Terminal Connector - Male (vendor nr. 323-1085) .........cooveeeeerseeoeeeeoes oo
20 114052 Headlight HArNeSS .............ccoooiiiii e
21 109357 2-Terminal CONNECLOr - FEMAIE .........oeciiieriiriieiets et
22 109117 Single Fuse Body - Part Of 16 ............ououeioeeieeiceeeeeeeeeeeeeeeeeoeeeeoeeo
23 108895 One-Way Terminal - Part of 16 ...........c.c.ooviiioeeoeeeeee oo e
109445 Fuse Body Clip - Part 0f 16 .......cooooiuiieeiiieee et
25 NN10277 30 amp Fuse (vendor nr. 321-0291) ..o
26 NN10348 Clip (vendor Nr. 518-0515) ......veueouiiriieieeeeee oot
.27 NN10399 Screw 1/4-10 x 1/2 (vendor Nr. 815-0474) .....o..ceooeeeeeeeeeeeeeeeeeeeeeee e
28 NN10425 Int. tooth Washer 1/4 (vendor nr. 854-0014) ............ccoouioeeoe oo
29 NN10281 9-Terminal Connector-male (vendor nr. 323-1291) ...........ccccocummomeoaeooeeoooo
30 NN10279 Socket Contact (vendor nr. 323-1200) ...........c.c.ccovoeovrueeieeeeeeee oo
31 102881 HEadlight 516 & B18 ...ttt
32 109459 CIAMP e ettt et
33 926671 BOlt HeX 1/4-20 X 1/2 ST ..o e e
34 8830 ClID ettt
35 3023 ClP-SMAl ..o
36 100571 CaDIB THE .ot
37 NN10273 Low Oil Pressure Switch (vendor nr. 309-0548) ...........c..oocoeoeeoeeeeeeeeeeeeeeeeoeoo
38 114721 Drain TUDB 217 ..ottt e

_L_AXXAMMNA—L_A—A_L—A_Al\)_n_h_k—l—&_&_&'\),h_[_;m_&_.;o‘).hm—L..L—A—L_L



TO TRANSMISSION
CHARGE PUMP OUTLET

@-\23

HYDRAULIC VALVE [
REPAIR KIT

SELECT KIT FOR
VALVE BEING SERVICED.
IDENTIFY BY STYLE
OF VALVE HANDLE.

23

L. TO TRANSMISSION
OIL FILTER ADAPTER

TO BOTTOM
REAR PORT

ALTERNATE CONSTRUCTION
CONNECT HOSES
SAME AS SHOWN
FOR OTHER VALVE

HYDRAULIC

LIFT VALVE ROUND-WIRE RETAINING
AND RING — ORDER
CYLINDER REPAIR KIT ITEM #9

REPAIR MANUAL 33

HYDRAULIC
CYLINDER

s A REPAIR KIT

1215A

%'Wheel Horse



SECTION 12 - HYDRAULIC SYSTEM 37
PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 12-1
HYDRAULIC SYSTEM
1 108872 HYAraulic CYHNAEN .....c.ciiii ittt rer e et e e e e neee e 1
2 101699 Service Assembly Cylinder Repair Kit ............c.oooiiii e, 1
3 932017 COttEr PN 178 X 1 ittt e e e e e e e e e e e e e e e e e ereaaaan 1
4 932997 ClEVIS PN 1/2 X 1-1/4 oottt e et e et ees e e s e e e s - 1
7 114000 HYAraulic VAIVE .........cccoiiiiiiiee sttt e e sb e e reenee e 1
8 109081 Service Assembly Valve REpair Kit .............cociiiviiiiiiiecie ittt eeeeeven e 1
9 109088 Service Assembly Cylinder Repair Kit .............coocueeieiiiiiiie it ee et eeee e 1
10 113951 Mounting Bracket ..........oociiiiiiiiiiei et 1
11 920082 JOCKWASNOE 5/16 .....uiiiiiiieiieeieiii ettt st e e e e e e s e ae e e e e e eessteeeeneaa 2
12 908017 BOIE5/16-18 X 3/4 ..ot ee et st e et e et e e e eeeeaere e 2
14 114583 Valve HBNAIG ........ooiiiiiiiiecc ettt et e s e et e e 1
15 915661 ELS. INUE 174220 ..ottt s et e e e e e et eee e 2
16 109082 CrHOOK .ttt e et aas 1
17 932000 Cotter Pin 1/16 x 1/2 .............. O OO PRSP 2
18 110124 Hose-Valve TO CyliNder 147 ... ettt e v 1
19 110125 Hose-Valve TO CYlINAer 977 ........ooiiiiiii ettt e eee e e e 1
20 100571 107 1211 I T TSSO TSRO US ORI X
21 106267 RUDBDEI GrOMMEL ..ottt e e et r e eeeeeeeeeas 1
22 908009 BOIt 1/4-20 X 2 ..ottt 2
23 973370 O-RING ettt rere s 4
24 973310 OFRING ottt ettt ettt e ans 4
25 110096 Hose-Transmission To Valve 26 IN. (66.0 CM) ..........oocvviiiiiiieeiree et eeee e e eeee e 1
26 8830 CHP-SMAl ...t ettt e e et ee et e e e e s e eeere e e e e e e eeeereea 1
29 932120 CIEVIS PN 1/4 SAE ...ttt ettt e e et e e e 1
31 810242R3  RePAIF MANUAL ..ottt et et e e et e e e e et e e e ee e 1
.32 110126 SPACEE ..ottt et et et ettt e et e s e e nes e e e e e e r e e et e s aaaaaas 1
33 1278 Shim Washer 1
34 110504 Hose-Transmission To Valve 29 cm). 1
35 113953 LOVEE SUPPOIT ..ottt ettt e et e et sttt e st e e et e e e eaeesetneenet et e et e steseeaee e 1
36 114875 LITE B oo e ettt e e e e e e e e e e eeas 1
37 113954 SUPPOIt BrACKE! .....eeiiiiiiiie ettt e e e et e e e et e e e e e e e e ereeseeenns 1
38 5983 NYINEE BUSNING ..ottt ettt e e et e et e et e e et eeeeeeeeeeveneeaa 1
39 926671 BOIt 1/4-20 X 1/2 ..o e e et a e 2
40 3765 SHIM WAEASNET ..ot et e st et e e e ae e et eetaer e s e e eaee e 1
41 932016 COtEr PN 1/4 X B/4 ..ottt e et e et ee e ee e e eeeeae e 1
42 920007 WASHEr 174 SAE ...ttt e e e e e v eeae e e e e 1
43 5666 BUSKING Lo e ettt et et e e eeerareaas 1
44 106649 GFIP RING oot ettt et et e e e e e et et e et e et e eeeeearn 1
45 9038 L€ ] T U TP RO PR SRR 1
46 926693 ST BOI B/TB-18 X /2 ..ottt ettt et e et r e e e eee e 1



%'Wheel Horse



SECTION 13 - WHEELS AND TIRES 39

PART
ITEM NUMBER DESCRIPTION QUANTITE

Figure 13-1
WHEELS AND TIRES

1 109500 Grease FItiNg ..o 2
2 112219 Front Wheel (includes items 1, 10 & 11) c.oooiiiiiioiieeeeeeee oo 2
3 9792 Fri Tire 16X6.50-8 TUIM TrA ...ccoeiiiiiiiiice et 2
4 105293 TUDE = SEIVICE ONIY ...t et eee e 2
7 102785 Rear Tire 23x9.50-12 TUM Tread ......ovoveviuieeeeeieeeeeeeeeee oo e 2
8 7607 Rear Tire 23x8.50-12 ClIEAT ........cccovuiueueuieieeeeeceeeeeeeee oo 2
9 110677 Rear Wheel 12X7 ..o 2
10 5108 VaIVE STEIM ..o 4
11 110513 Ball BEANNG ..coovviiic e 4
12 7007 REAI TUDE ... 2
100291 TUDECIEAL TIFES ... 2
13 111951 HUBCAD oo 2
14 932026 Cotter Pin 5/32X 1 1/4 ..ot 2
15 111952 Special Hub Cap WASNET ..........ccouiiiiiiiiocoeeteeeeeceeeeeeeeeeeeeeeeeeeeeeeeeoeeoeeeee 2
16 1278 Shim Washer .050 ............ccooiiiiiieieieieeeee e X
17 5210 Shim Washer 015 ... e X
18 105763 Hub Rear Whi 1 1787 1D, .....ooiiiiiieiiieiteeeeee et 2
19 915236 JAM NUE B/8-16 ...t 4
20 909554 SOt SCrEW B/8-16XT ...ttt ettt 4
21 937108 WOoOIUSf KEY 1/4 X 1-3/8 .....oeieeeiee et 2
22 1004 LUG BOI .ttt 10
23 110678 Rear Wheel & Tire ASSY ........c.ooiiiiiiiietecceeeeeeeeeeee oo 2
24 110934 RH Cleat Wheel & Tire ASSY .........ccoeiiiiireeeecee ettt 1
110933 LH Cleat Wheel & Tire ASSY .......ccoooiiiiuiuieieeiet oo 1
25 112218 Front Wheel & Tire ASSY .........ccooiiiiiiiiiiieeeceeoe oot 2
26 114427 Chrome Embossed Hub Cap 8" w/ Clips 111938 ..........ocovoeeorooeooeeoooo 2
27 114428 Chrome Embossed Hub Cap 12" W/ Clips 111938 ..........cocovoeeoeoooooeooo 2
28 106826 TRIUSE WESHET ...t 2



REFER TO SECTION 18 FOR ADJUSTMENTS

1452A




SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH 41

PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 14-1
DRIVE BELT AND PULLEYS
1 7443 ENGIne Drive PUIIBY ..........ooiiiiiceee et 1
2 909862 SOt SCrEW 5/16-18 X 5/16 ..ottt e 2
3 105453 KBY 114 X A X B4 ..o e et 1
4 937082 WOoOdrUFf K@Y 178 X 1/2 ..ot ee e e e e 1
6 114895 DIIVE Bl ... 1
7 110947 Transmission Drive PUBEY ........cccoooiiiiiiii it 1
8 103995 Special Washer 9/32 ... e 2
9 908010 ESIok BOI 1/4-20 X 2-1/4 ......oooiiiiiiiiee et 1
11 908034 BOIE B/8-18 X 177 Lot 2
12 920083 LOCKWASNET /8 ... e 2
15 108393 C00liNG FAN ..ot e 1



~ REFER TO SECTION 18 FOR ADJUSTMENTS

DRIVE BELTS
Inner Groove - Mower Tiller
Quter Groove - Snowthrower.
Lawn Vac (Impeller).
Generator, Loader

1458




SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH 43

PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 14-2
PTO CLUTCH AND CONTROL

1 111234 PTO ClIULCh LBVET ..ottt ettt e e e eer e 1

2 9038 L€ 1] O SOOI 1

3 106649 GFIP RING oottt ettt et ettt 1

4 3765 ShIM WESNEE ... ettt 2

5 5666 NYINEr BUSHING ...t ettt eee e e 1

6 5983 BUSNING ..o et e 1

7 932016 COtter Pin 178 X B/4 ..ottt 1
11 111052 PTO CIUICh RO ...t e e e e 1
12 932016 Cotter Pin 1/8 X 314 ... e et 2
13 103125 OPIING oottt e 1
14 110656 TIUNRION ..ottt ettt e e oo 1
16 908034 BOIE B/8-18 X T oottt 1
17 110669 PTO PIAE ..o e e 1
18 104859 SPACEE ..ottt 1
19 915113 Eslok Nut 3/8-16 1
20 933505 Hairpin Cotter 1
21 915234 Jam Nut 1/4-20 2
22 920007 Washer 1/4 SAE 2
23 110665 PTO Brake assembly 1
24 900015 Carriage Bolt 1/4-20 x 3/4 2
25 113922 Engine Bracket 1
28 111314 Locking Pin 1
29 113107 CIBVIS .o ettt 1
30 933274 Spirol Pin 5/32 x 1-3/8 1
31 113867 PTO Housing Rod 1
32 933506 Hairpin Cotter 1
33 102872 SD Saft ... et 1
34 936125 Snap Ring 3/4 External 2
35 936032 Snap Ring 1 3/4 Internal 1
36 109842 Ball Bearing 1
37 103478 PUlleY ROUSING ..ot 1
38 106769 NEdIe BRAIING .......oiiiii it ettt ettt e e et et e, 1
39 6663 Sl ..o e et 1
40 6658 BEANNG RACE ..ottt s 1
41 908002 NYIOK BOIt 1/4-20 X 5/8 ...ccuiiiiiiiiiie ittt 4
42 6659 RELAINEI .ottt e, 2
43 111238 Clutch Plate & FACING . ..covviiieitieiiee ittt 1
45 106695 PUSH-ON RING ..ottt e, 1
47 920081 LOCK WASNET 1/4 ... ittt eee 1



518-H B 1
516-H A 1

GAS SPRING INSTALLATION
MODEL SEAT PLATE BRACKET
520-HC & 520-H c 2

1563A

%'Wheel Horse




SECTION 15 - SEAT AND DECALS 45

PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 15-1
SEAT

1 113985 SBAL .o e 1
2 110920 SBAL SPIING .eoviiiiii e e e 2
3 908017 BOI B/B-18 X 3/4 ...t 4
4 920082 LOCKWASNEE B/16 ...t 8
5 915112 NUES/TB-T8 oo 4
6 920008 WaSher 5/16 SAE .........cccooiiiiiiieeecee e 4
7 908018 BOI S/16-18 X 7/8 ... e 4
8 112478 Seat PIVOL PIAte ...t 1
9 108889 BUMDET e 2
10 106449 PN e 2
11 114267 SPHING e 2
12 932008 COtEr Pin 3/32 X 3/4 ...t e 2
13 908018 BOIES/16-18 X 7/8 ... e 2
14 105503 BUSRING oot e 2
15 915662 E.S. NULS/MB-18 .o 2
16 112744 Pivot Bracket RH ... 1
112745 Pivot Bracket LH ... e e 1

17 913464 S.T.BOI B/18-18 X 7/8 ...ttt 4
23 114264 Adjuster RH (With Latch) 520°S ..........cuouiioieiiiiie oo 1
24 114265 AIUSTET LH o e e 1
25 109989 NYION SPACET ..ot 4
26 910865 SCIEW 5/168-18 X B/4 ...l 4
27 920038 Washer 5/16 SAE ...ttt 4
28 915112 ESIOK NUE 5/16-18 ..ot e 4
29 110932 8pacer ..., e et e e 4
33 908019 BOIE B/16-18 X 1 oo 2
34 915662 B8 NUEB/B-18 oo 2
35 114496 Seat Lifter Spring = BIACK ..........oooouiiiiiiiiiee oot 2
36 114343 GAS SPIING oiti e 1
37 915111 ESIOK NUE 1/4-20 ... e 2
38 920007 WaSHEr 1/4 SAE ........oiiiiiiiiie et 2
39 908006 BOIt 1/4-20 X 1-1/4 ..ot 2
40 114344 SPACET o e 2
41 114345 Gas SPring Bracket ...........cccooiiioiiiiiiiiee e 1



00 NOT OPERATE WIIH
RATTERY DISCONNECTED. /

BAMAGE 10 ELECTRICAL

Y, : > » y B /
2 ¥ / ke

‘ 7
000-0 Wheel Horse™® 3/

/@ Wheel Horse 000-0 |

// OWNER'S ,/

PACKAGE// /(

OWNER'S
MANUAL

®Wheel Horse




SECTION 15 - SEAT AND DECALS 47

PART
ITEM NUMBER DESCRIPTION QUANTITE
Figure 15-2
DECALS
1 115006 Decal-HoOd RH B518-H ... X
2 115007 DeCal-HOOA LH S18-H ..o e e X
3 112670 DeCal-DaNGEr ... e 1
4 111510 Decal-parking Brake ............coocoiiiiiiiiee e 1
5 111960 DeCal-PTO ClIUCR ..ot e 1
7 113909 Decal-Motion CONrOl .........coiiiiiiii e e 1
9 110629 Decal-Rear FONAer ..o e 1
11 114926 DeCal-HoOd FrONt ........ooiiiieiiiiiei e e 1
13 807159 Loose Parts Package 518-H .........cc.c.coooiiiiiiiiiiii oo X
14 113911 Decal-Front PANE! ..o e e 1
16 114637 Decal-Rear HOOM ..........ccoiiiiiiiiic e 1
18 114133 DecalIndicator Lights 518-H ..........c.ccoiiiiiiriioe oo 1
20 114706 DeCal-TACh--MALtIC ........ooveieeee et 1
21 112168 DCAI-LIFL ..o e 1
22 110831 VINYE TRACIOT COVET ...t X
23 111193 DeCal-MaINtENANCE .........ouiieeiiiiiee et 1
24 111926 Decal-EleCtrical SYSIEmM ...........ocooooiiii e e 1
25 104955 Decal-UnidriVe .........cociiiieeiee ettt e 1
26 112690 Decal-Hand PUSh Tractor .........c.ocoooiiiiiiiiiioe oo oo 1
27 112689 Decal-Transmission Ol ...........cccooiiiiiii oo 1
28 114296 DeCal-Seat LIftEr ..........ccoiiiriiiiir e 1
29 114050 DeCAlHYAIO ... e 1
30 NN10432 Decal-Performer 18 HP (vendor nr. 98-5641-04) ..........c.ccoevevivoii.., &, 3
31 112403 VIN TaG OVEFIAY ..ot 1
111342 Decal-Europa(Not HIUSHELE) ...c.oc.o.ooviviiiie oo 2
114621 Decal-Europa Noise (NOt NUSHIAted) ...........ccooiuiiuioeeees oo 1



TORQUE SPECIFICATIONS

SAE GRADE 1 or 2 SAE GRADE 5 SAE GRADE 6 or7 SAE GRADE 8
BOLT
BOLT HEAD MARKINGS |BODY SIZE Torque Torque Torque Torque
In. - Thread
Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm
1/4-20 5 6.8 8 10.8 10 13.6 12 16.2
Mn‘"“":::“:;i""‘;:‘;‘"‘”“u:'?- -28 6 8.1 10 13.6 14 19.0
o SAE Grades. amele. indk 5/16-18 1 15.0 17 23.0 19 25.8 24 325
. -24 13 17.6 19 25.8 27 36.6
3/8-16 18 244 31 42.0 34 46.1 44 59.7
-24 20 271 35 475 49 66.4
@ @ @ 7/16-14 28 38.0 49 66.4 55 746 70 95.0
-20 30 40.7 55 746 78 105.8
1/2-13 39 52.9 75 101.7 85 1152 105 142.4
-20 41 55.6 85 115.2 120 162.7
9/16-12 51 69.1 110 1491 120 162.7 155 1 2101
-18 55 74.6 120 162.7 170 230.5
SAE 1 0or 2 SAE 5
5/8-11 83 1125 150 203.3 167 226.4 210 284.7
-18 95 128.8 170 230.5 240 3254
3/4-10 105 142.4 270 366.1 280 379.6 375 508.4
-16 115 1559 295 400.0 420 569.4
7/8- 9 160 216.9 395 535.5 440 596.6 605 820.3
SAE6or7 -14 175 2373 435 589.8 675 915.2
1- 8- 235 318.7 590 7999 660 8948 © 910 12338
-14 250 339.0 660 894.8 990 1342.2
FUEL LINE

50’ bulk fuel line ID .250 x OD .550nr. 112570

FASTENERS

* All hex bolts GRADE 5 minimum, GRADE 8 used as noted.
* All carriage bolts GRADE 1 unless otherwise noted.
* In place of ESLOK or E.S. nuts, use LOCTITE or lock washers with free running nuts.

PAINT

Red Enamel - 6 cans, order nr. 8-0311

Red Enamel - Quart can nr. 5340 (Non-aerosol)*

Beige Enamel - 6 cans, order nr. 8-0321

Black Enamel - 6 cans, order nr. 8-0334

Pewter Metallic Enamel - 6 cans, order nr. 8-0335
Automotive Equivalent: 1971 Lincoln-Mercury Pewter Metallic)

White Enamel - 6 cans, order nr. 8-0336

Pewter Gray Enamel - 6 cans, order nr. 8-0337
(Automotive Equivalent: 1982 Lincoln Light Pewter)

Silver Metallic Enamel - 6 cans, order nr. 8-0338

Pewter Gray Enamel - Quart can nr. 5347 (Non-aerosol)**

* Thinning - use automotive enamel reducer with zylol (siow drying time) or toluol (fast drying time) - no mineral spirits

** Thin with zylol

18-1 R4 0986



518-HE

HEAOLIGHTS INDICATOR LIGHT
MODULE CONNECTOR
t2[it]io]s Js[7 6 [s[a[3]2]1 ]
REGULATOR/RECTIFIER A GIMNBECIEIEINEI MR
x-<>m-¢m-1,=-<om5
olr|d|lciE|n|o oio|»
SHIZRIBIF LB Rl e
olL - ZRIZET s IXIBIR[S =R
| — '] c,’zmr-ézv—(n-l‘:f';'
| - H~ u:vmw’__xzsmmu,_,z
< | RN
S | » %5 (Eln mPRIT|o
| [ Q|Tix3 L Lo lo|w
| ENGINE I *RTZS 2R3z
|| o~ =+ zieci® | RE] PR
| L CYL.TEMP= I 3',_,‘1’;; @ (m
= |m c
I:I T T L cow |- :l: 2"g)2 e
—— >
I - r m Q O
| | | iany II| c| |7 z
| | ! |soLENoOID - J1 z 2 oo 0
| BK - || 5 r & VOUTMETER
RN | “ s =
| : l l| ' ! _]'l TEST SWITCH a GAGE |
RN = ——j -\ (2
o =
2k | l il BLACK RED 2 o
NRET ] = R
l N | i (! BATTERY| =
| i | | | . Lﬁ“_—l AIR CLEANER SENSOR > =
| LL':i::Lf‘F':l_j_1 ! & < PERAT
I__‘__,L_—-_ 1| [ 'm BROWN 'E U-:‘ 'ms)
s 181R128 2 2% 2 z
r,onr -0 3.4 x HOUR x
13 1718 N . METE
t[2]3]4]5[6[7T8T9] Comnecror - 2
I3 ¥
(2] _ v
BLACK x o] z
o o |8 BLACK B s
o oo 2 9l I § » GROUND BLACK ' R
2 | 3ok C 3R = BLACK
m S =<[Elal e [R|° B
o m(m| [
BLACK
GRAY
o
r 2 % A
. ° z
o| LIGHT £ =
2| swiTcH z
) LT. GRN. PINK
RED
(A} ACCESSORY
10 AMPFUS
() 16NITION—ZL 77 W e r@g
(s) smnr—ﬁ PINK
(B) BATTERY ;f;f:
(R) NOT USED™" \NiTron TAN
SWITCH
BLACK
SWITCH |ELECTRICAL CONN.
POSITION | BETWEEN TERMINALS ORANGE
FF NONE (RO Sl -
o -
" |swiTcH SRIZBEL 2 2 &Rl 2 |3
RUN B+R+1+ A %_OLTURPI‘ITS) N leirs |2 [3|3 583 B EER BIEE
C
START B+R+i+S @ @ b /o b jo [y 3 b & o DJ
e NEUTRAL SEAT  PARKING PTO
= = = SWITCH SWITCH BRAKE SWITCH
SWITCH

1844

%/Wheel Horse



